

No. : SZIN1612017167PS Date : Jan 06, 2017 Page: 1 of 5

CUSTOMER NAME:	WUXI PRMIERSE TECHNOLOGY CO., LTD
ADDRESS:	ROOM 710, NO.101 XINHUA ROAD, NEW DISTRICT, WUXI CITY

Sample Name	:	TIP-N-TELL TRB3 TILT DISPCAY LABEL
Product Specification	:	98MM*71MM
Manufacturer	:	INDEX PACKAGING
Buyer	:	WUXI PRMIERSE
Material and Mark	:	POLYSTYRENE

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

SGS Ref. No.	:	SZIND1612000526MR	
Date of Receipt	:	Dec 29, 2016	
Testing Start Date	:	Dec 29, 2016	
Testing End Date	:	Jan 06, 2017	
Test result(s)	:	For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)	

Signed for SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch **Testing Center**

heni

Chemi Li Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-eDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unautorized alteration, forgery or faisification of the content or appearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) itested and such sample(s) are relatined for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN_Docheck@asa.com 1443 nail: CN.D

SGS Bldg, No. 4, Jiarghao Industrial Park, No. 430, Jihua Road, Bantlan, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgs.group.com.cn 中国・深圳・龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com



No. : SZIN1612017167PS Date : Jan 06, 2017 Page: 2 of 5

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Angle Test	Provided by client	See results	Pass

Note:

Pass : Meet the requirements;

Fail : Does not meet the requirements;

/: Not Apply to the judgment.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not excende to the company. Any unauthorized alteration, forgery or faisification of the company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are cained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN_Docheck@asa.com 1443 nail: CN.D

SGS Bldg, No. 4, Jiarghao Industrial Park, No. 430, Jihua Road, Bantlan, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgs.group.com.cn 中国・深圳・龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com



No. : SZIN1612017167PS Date : Jan 06, 2017 Page: 3 of 5

Test Item: Angle Test Sample Description: See photo

Test Method: Provided by client, attach the sample to the packaging box, then tilt the box to the left or right and check whether the blue sand fall into the triangle area or not.

Test Result:

Test Condition	Test Result Client's Requirement		Conclusion
Tilt 85 degrees to the left	Some sand fall into the triangle area	Sand fall into the triangle area	Pass
Tilt 85 degrees to the right	e right Some sand fall into the triangle area triangle area		Pass
Tilt 89 degrees to the left	Some sand fall into the triangle areaSand fall into the triangle area		Pass
Tilt 89 degrees to the right	Some sand fall into the triangle area	Sand fall into the triangle area	Pass

Note: The above test was carried out by a SGS laboratory.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) itested and such sample(s) are relained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443 ail CN D

SGS Bldg, No. 4, Jlanghao Industrial Park, No. 430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgsgroup.com.cn 中国・深圳・龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com



No. : SZIN1612017167PS Date : Jan 06, 2017 Page: 4 of 5

Test Photo:





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-eDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document connot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) itesed and such sample(s) are relatined for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@asc.com nail: CN.D

SGS Bldg, No. 4, Jiarghao Industrial Park, No. 430, Jihua Road, Bantlan, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgs.group.com.cn 中国・深圳・龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com



No. : SZIN1612017167PS Date : Jan 06, 2017 Page: 5 of 5



Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration date
Digital display goniometer	(0~90) °	SZCAL-CD-051	2016-05-30	2017-05-29

******** End of report*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) itested and such sample(s) are relatined for 30 days only. Atta1, or email: CN_Doccheck@ass.com 1443 nail: CN.Do

SGS Bldg, No. 4, Jiarghao Industrial Park, No. 430, Jihua Road, Bantlan, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgs.group.com.cn 中国・深圳・龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com